American Dryer Corp Aquatex AD-52 User Manual

Size:
1.66 Mb
Download

AD-52Aquatex Parts Manual 1995 thru 2000

American Dryer Corporation

88 Currant Road

Fall River, MA 02720-4781

Telephone: (508) 678-9000 /Fax: (508)678-9447

e-mail: techsupport@amdry.com

012100/DX/pb

ADC Part No. 450196

Retain This Manual In A Safe Place For Future Reference

American Dryer Corporation products embody advanced concepts in engineering, design, and safety. If this product is properly maintained, it will provide many years of safe, efficient, andtrouble-freeoperation.

ONLY qualified technicians should service this equipment.

OBSERVE ALL SAFETY PRECAUTIONS displayed on the equipment or specified in the installation/operator's manual included with the dryer.

The following “FOR YOUR SAFETY” cautionmust be posted near the dryer in a prominent location.

FOR YOUR SAFETY

Do not store or use gasoline or other flammable vapors or liquids in the vicinity of this or any other appliance.

POUR VOTRE SÉCURITÉ

Ne pas entreposer ni utiliser d’essence ni d’autres vapeurs ou liquides inflammables dans le voisinage de cet appareil ou de yout autre appareil.

We have tried to make this manual as complete as possible and hope you will find it useful. ADC reserves the right to make changes from time to time, without notice or obligation, in prices, specifications, colors, and material, and to change or discontinue models.

Important

For your convenience, log the following information:

DATE OF PURCHASE

 

MODEL NO.

AD-52AQUATEX

DISTRIBUTORS NAME

Serial Number(s)

Replacement parts can be obtained from your distributor or the ADC factory. When ordering replacement parts from the factory, you can FAX your order toADC at (508)678-9447or telephone your orders directly to theADC Parts Department at (508)678-9000.Please specify the dryermodel number andserial number in addition to thedescription andpart number, so that your order is processed accurately and promptly.

The illustrations on the following pages may not depict your particular dryer exactly. The illustrations are a composite of the various dryer models. Be sure to check the descriptions of the parts thoroughly before ordering.

“IMPORTANT NOTE TO PURCHASER”

Information must be obtained from your local gas supplier on the instructions to be followed if the user smells gas. These instructions must be posted in a prominent location near the dryer.

Table of Contents

 

HIGH SECURITY CONTROL DOOR ASSEMBLY ...............................................................................................

2

MICROPROCESSOR CONTROL PANEL ASSEMBLY ...........................................................................................

3

MAIN DOOR ASSEMBLY .............................................................................................................................

4

MAIN DOOR SWITCH ...............................................................................................................................

5

FRONT PANEL ASSEMBLY ..........................................................................................................................

6

BASKET (TUMBLER)/SUPPORT ASSEMBLIES .................................................................................................

7

DROP LINT DOOR ASSEMBLY .....................................................................................................................

8

LINT TRAP ASSEMBLY ...............................................................................................................................

9

TUMBLER BEARING ASSEMBLY ...........................................................................................................

10, 11

IDLER BEARING ASSEMBLY ......................................................................................................................

12

HI-LIMIT SENSOR BRACKET ...................................................................................................................

13

TOTALLY ENCLOSED, FAN-COOLED (T.E.F.C.) MOTOR MOUNT ASSEMBLY ..........................................

14, 15

DIRECT SPARK IGNITION (DSI) BURNER ASSEMBLY .............................................................................

16, 17

ELECTRIC OVEN ASSEMBLY ...............................................................................................................

18, 19

SAIL SWITCH/HIGH LIMIT ASSEMBLIES ....................................................................................................

20

REAR ELECTRIC PANEL ASSEMBLY

 

FOR 120 VOLT GAS MODELS ONLY ..................................................................................................

21

REAR ELECTRICAL PANEL ASSEMBLY

 

FOR 208-240 VOLT GAS MODELS ONLY ...........................................................................................

22

REAR ELECTRIC PANEL ASSEMBLY

 

FOR 208-240 VOLT ELECTRIC MODELS ONLY ...................................................................................

23

REAR ELECTRIC PANEL ASSEMBLY

 

FOR 416 VOLT ELECTRIC MODELS ONLY ..........................................................................................

24

DISCONNECT PANEL ASSEMBLY

 

FOR 120 VOLT GAS MODELS ONLY ..................................................................................................

25

DISCONNECT PANEL ASSEMBLY

 

FOR 208-240 VOLT GAS MODELS ONLY ...........................................................................................

26

DISCONNECT PANEL COVER

 

FOR GAS MODELS ONLY ...................................................................................................................

27

MAIN ELECTRICAL DISCONNECT/AIR FILTER ASSEMBLY ............................................................................

28

FOR GAS MODELS ONLY ...................................................................................................................

29

REAR VIEW

 

FOR ELECTRIC MODELS ONLY ...........................................................................................................

30

REAR/TOP PANEL ASSEMBLIES

 

FOR ELECTRIC MODELS ONLY ...........................................................................................................

31

REAR/TOP PANEL ASSEMBLIES

 

FOR GAS MODELS ONLY ...................................................................................................................

32

HUMIDITY TRANSMITTER ASSEMBLY ........................................................................................................

33

ELECTRIC OVEN APPLICATIONS CHART ....................................................................................................

34

2

 

High Security Control Door Assembly

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Illus. No.

Part No.

Qty.

Description

1

160017

1

Special Dummy Lock ONLY

2

160016

1

Lock Cam ONLY

3

112352

1

Logo ONLY

4

881349*

1

Control Door Assembly Less Lock

 

 

 

(includes illus. nos. 4 through 7)

 

881350*

1

Stainless Steel Control Door Assembly Less Lock

 

 

 

(includes illus. nos. 4 through 7)

5

180201

1

Top Trim Strip with Lock Hole

6

117603

3

Noise Suppressor Tape (sold by the foot)

7

150201

5

#10-32x 1/4" Phillips Round Head Machine Screw

8

150300

4

#10 x 1/2" Hex Washer TEK Screw

9

102600

1

Control Door Support Rod Catch

10

102601

1

Control Door Rod Retainer Clip

11

102502

1

Control Door Support Rod

12

122641

1

15-PinMicroprocessor Connector

13

122706

**

Socket

14

153000

2

#10 x 1/2" Hex Head Machine Screw

15

319754

1

Bracket

16

152001

1

#8-32Hex Nut

17

153018

1

#8 Internal Star Washer

18

121488

1

3/8" Rubber Cushioned Clamp

19

136989

1

Humidity Sensor Assembly

20

122640

1

9-PinConnector

21

122706

**

Socket Mate-N-Lock

22

122642

1

6-PinConnector

* Specify color when ordering. ** As required.

American Dryer Corporation

88 Currant Road / Fall River, MA 02720-4781

 

Microprocessor Control Panel Assembly

3

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Illus. No.

Part No.

Qty.

Description

1

112535

1

OPL English Keyboard Label Assembly

2

801255

1

Phase 5 Microprocessor Control Panel ONLY

 

881319

1

Microprocessor Control PanelAssembly Complete

 

 

 

(includes illus. nos. 1 through 6)

3

137108

1

Phase 5 Microprocessor Controller (computer)

4

153010

2

# 6 Star Washer

5

150005

2

# 6-32x 1/4" Phillips Round Head Machine Screw

6

150309

1

# 10-16x 1/2" Phillips Hex Head TEK Crimptite Screw

 

 

 

 

Telephone: (508) 678-9000

Fax: (508) 678-9447

 

4

Main Door Assembly

 

 

 

 

 

 

 

 

 

 

 

 

 

Illus. No.

Part No.

Qty.

Description

1

881421

1

Gray Plastic Main Door Assembly Complete with Mechanical Fasteners

 

 

 

(includes illus. nos. 1 and 5 through 9)

2

800448

4

12-1/2"Stainless Steel Main Door Hinge Assembly

3

150410

4

#10-24x 3/8" Phillips Pan Head Taptite Screw

4

152014

1

1/4-20Free Spin Wash Nut

5

102349

1

Main Door Gasket

6

102212

1

20-7/16"Door Glass with (4) Holes

 

170730

1

Main Door Glass Adhesive (10.3 oz. cartridge)

7

150448

4

1/2" Stainless Steel Flat Head Allen Screw

8

170319

4

Door Glass (Nylon) Spacer

9

150431

1

Main Door Latch Screw

 

 

 

(#10 x 7/16" Dome Hex Head)

 

 

 

 

American Dryer Corporation

88 Currant Road / Fall River, MA 02720-4781

Main Door Switch Assembly

5

 

 

 

 

 

 

 

 

 

Illus. No.

Part No.

Qty.

Description

1

152013

2

#6-32Hex Nut

2

153008

2

#6 Lock Washer

3

137005

1

Single Pole Door Switch

4

121028

2

Insulated Female Terminal

5

154281

2

3/8" Standard Nylon Spacer

6

800448

1

12-1/2"Stainless Steel Main Door Hinge Assembly

 

 

 

(includes illus. nos. 6 and 7)

7

153565

2

#6 Stud

8

313218

1

Main Door Switch Housing

9

150201

2

#10-32x 1/4" Phillips Pan Head Screw

10

121405

1

Rubber Grommet

 

 

 

 

Telephone: (508) 678-9000

Fax: (508) 678-9447

6

Front Panel Assembly

 

 

 

 

 

 

 

 

 

Illus. No.

Part No.

Qty.

Description

1

881328*

1

Left Hand Front Panel

 

 

 

(includes illus. nos. 1 through 3 and 5)

 

881329*

1

Stainless Steel Left Hand Front Panel

 

 

 

(includes illus. nos. 1 through 3 and 5)

2

154215

2

5/32" Pop Rivet

3

170330

1

Friction Door Latch

4

150309

8

#10-16x 1/2" Phillips Round Head Crimptite Screw

5

121405

1

Rubber Grommet

6

122351

1

"EMERGENCY STOP" (E-Stop)Twist and Lock Operator

7

122419

1

"EMERGENCY STOP" (E-Stop)Label

8

132395

1

Normally Closed Contact Block with Base

* Specify color when ordering.

American Dryer Corporation

88 Currant Road / Fall River, MA 02720-4781

Basket (Tumbler)/Support Assemblies

7

 

 

 

 

 

 

 

 

 

Illus. No.

Part No.

Qty.

Description

1*

800838

1

Galvanized Basket (Tumbler) ONLY(without felt collar)

 

800837**

1

Non-ReversingGalvanized Basket (Tumbler) and Support

 

 

 

Assembly with Tapered Ribs

 

 

 

(includes illus. nos. 1 through 10)

2

150309

40

#10-16x 1/2" Phillips Round Hex Head TEK Crimptite Screw

3

301302

2

Basket (Tumbler) Rib ONLY(Low Rib)

 

301311

2

Tapered Basket (Tumbler) Baffle Rib ONLY(High Rib)

4

150500

1

5/16-18x 3/4" Socket Button Head Screw

5

100903

4

3/8-16x38-1/2"Tie Rod

6

153004

4

3/8" Flat Washer

7

800616

1

Non-ReversingBasket (Tumbler) Support ONLY

8

152005

4

3/8-16Hex Nut

9

153005

4

3/8" Lock Washer

10

153004

4

3/8" Flat Washer

11

116001

1

Felt Collar ONLY

--

401010

1

#847 Adhesive for Felt Collar (5.0 oz tube)

*For stainless steel basket (tumbler) contact factory

** Felt collar is not included andmust be ordered separately

Telephone: (508) 678-9000

Fax: (508) 678-9447

8

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Drop Lint Door Assembly

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Illus. No.

Part No.

Qty.

Description

1

800150

1

Knob Latch Kit Assembly

 

160200

1

Knob Latch ONLY with Two (2) Screws

 

160003

1

Dummy Lock Only

2

160008

1

Lock Cam For Dummy Lock

 

160009

1

Knob Latch Adjustable Cam

 

150425

1

#12-24x 3/8" Round Head Machine Screw

 

 

 

(for Knob LatchAdjustable Cam)

3

157000

1

Drop Lint Door Spring

4

881351

1

Drop Lint DoorAssembly

 

 

 

(includes illus. nos. 4 through 8)

 

881353

1

Insulated Drop Lint DoorAssembly

 

 

 

(includes illus. nos. 4 through 8)

 

881352

1

Stainless Steel Drop Lint DoorAssembly

5

150201

10

#10-32x 1/4" Phillips Pan Head Machine Screw

6

117604

7

Neoprene Sponge Tape (sold by the foot)

7

117603

3

Noise Suppressor Tape (sold by the foot)

8

180211

1

#31-1/8"Trim

9

150419

2

#6 x 1/2" Tamper Proof TEK Screw

 

150418

1

Tamper Proof Screw Hand Driver

10

108120

1

Chain For Drop Lint Door

 

 

 

 

American Dryer Corporation

88 Currant Road / Fall River, MA 02720-4781